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{\Q_dé} COLLEGE OF ENGINEERING TRIVANDRUM
CET / ITC & SR No. 1698/23-24 18.12.2023
To, | Vi

Mr. Sivankutty G —
Senior General Manager — Projects & Division Head

T.C. 94/3675, Kannammoola, Medical College P.O

Trivandrum - 695011

Sub.: Testing of Reinforcement Steel Bars - reg:-

Ref.: 1)Letter No. Nil dated 22.11.2023
2) CET/ITC & SR No. 1698/23-24 dated 30.11.2023
TEST RESULTS ‘

(As per IS 1608:2005,1786: 2008)
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